
ISSN (Online) 2456-1290 

 International Journal of Engineering Research in Mechanical and Civil Engineering  

(IJERMCE) 

 Vol 1, Issue 6, October 2016 

 

 All Rights Reserved © 2016 IJERMCE                        39                   

Performance Evaluation of 43 MLD Sewage 

treatment plant at Vadodara  

 
[1] 

Ms. Seema A. Nihalani
 

[1][2] 
Head and Assistant Professor,  

Department of Civil Engineering, Parul University, Waghodia, Vadodara-31760 

 
Abstract: -- The present study has been undertaken to evaluate the performance of  43 MLD Sewage Treatment Plant (STP) located 

at Vadodara which is based on UASB process. The Performance Evaluation will also help for the better understanding of design 
[...]
phase separator in the top of the reactor is designed of 

synthetic material and virtually unaffected by 

anaerobic conventions. This ensures an extended life 

span compared to conventional steel designs. The 

compact settler module has excellent abilities to 

separate gas, water and granular sludge efficiently 

under various conditions. The STP considered for 



 

 ISSN (Online) 2456-1290 

 International Journal of Engineering Research in Mechanical and Civil Engineering  

(IJERMCE) 

 Vol 1, Issue 6, October 2016 

 

 

 All Rights Reserved © 2016 IJERMCE                        40                   

 

study is a 43 MLD sewage treatment plant based on 

UASB technology. 

 

III. UASB TECHNOLOGY 

 

A UASB reactor is shown in figure-1 below. 

From a hardware perspective, a UASB reactor at first 

appearance is nothing more than an empty tank. 

Wastewater is distributed into the tank at appropriately 

spaced inlets. The wastewater passes upwards through 

an anaerobic sludge bed where the micro-organisms in 

the sludge come into contact with wastewater-

substrates.   

 

The sludge bed is composed of 

microorganisms that naturally form granules (pellets) 

of 0.5 to 2 mm diameter that have a high sedimentation 

velocity and thus resist wash-out from the system even 

at high hydraulic loads. 

 

Figure 1 UASB REACTOR 

 

The resulting anaerobic degradation process 

typically is responsible for the production of gas (e.g. 

biogas containing CH4 and CO2). The upward motion 

of released gas bubbles causes hydraulic turbulence 

that provides reactor mixing without any mechanical 

parts. At the top of the reactor, the water phase is 

separated from sludge solids and gas in a three-phase 

separator (also known the gas-liquid-solids separator). 

The three-phase-separator is commonly a gas cap with 

a settler situated above it. Below the opening of the gas 

cap, baffles are used to deflect gas to the gas-cap 

opening. 

 

Two to three months time is needed to build 

up a satisfactory sludge blanket without the addition of 

“seed” from a working UASB. A shorter time is 

needed if seeding is not required. 

 

During the start-up period, COD removal in 

the UASB gradually improves as sludge accumulation 

occurs. This may be called sludge accumulation 

phase. The end of the sludge accumulation phase is 

indicated by sludge wash-out. At this time, the reactor 

is shut down to improve the quality of the sludge. This 

may be called the sludge improvement phase. After 

sludge improvement, the blanket formation starts. Once 

the blanket is formed, again some surplus sludge 

wash–out could occur and now to get the stable 

operation, one has to thereafter keep removing the 

excess sludge periodically. The excess sludge so 

removed, can be sent directly to the sludge drying bed. 

Daily operation of the UASB requires minimum 

attention.  

 

The two main conditions for any well 

performing biological wastewater treatment system 

are:  

(1) To ensure good contact between the incoming 

substrate and the sludge mass in the system.  

(2) To maintain a large sludge mass in the system 

 

In the UASB reactor the influent is distributed 

uniformly over the bottom of the reactor and then, 

following an up-flow pathway, rises through a thick 

layer of anaerobic sludge, where after it is withdrawn 

at the top of the reactor. Thus the contact between the 

influent organic material and the sludge mass, in the 

reactor, is automatically guaranteed.  

 

In order to maintain a large sludge mass, the 

UASB reactor has a built-in phase separator, where the 

dispersed solids are retained by settling, so that an 

effluent virtually free from settleable solids can be 

discharged. The retained sludge particles Sludge 

Granules will end up sliding back from the settler 

compartment into the digester compartment and 

accumulate there, thus contributing to the maintenance 

of a large sludge mass in the reactor. 

 

IV .SEWAGE CHARACTERISTICS 



 

 ISSN (Online) 2456-1290 

 International Journal of Engineering Research in Mechanical and Civil Engineering  

(IJERMCE) 

 Vol 1, Issue 6, October 2016 

 

 

 All Rights Reserved © 2016 IJERMCE                        41                   

 

Normally sewage consists of organic 

substances, pathogenic bacteria and suspended solids 

as major impurities. The principle groups of organic 

substances found in sewage are proteins, 

carbohydrates, fats etc. out of which a substantial 

portion of biodegradable matter that serves as food for 

bacteria and other micro-organisms. The bacterial 

decomposition of this organic matter requires oxygen 

which leads to depletion of oxygen from the waste as 

well as the natural stream where the sewage is 

discharged. In order to control this oxygen depletion, 

removal of the organic matter which is biodegradable 

is utmost important and achieved by reducing it in 

terms of BOD and COD. One such innovative and cost 

effective technology for BOD and COD reduction is 

UASB (Upflow Anaerobic Sludge Blanket). 

 

The Municipal sewage treatment plant considered 

for this study has a design flow of 43 MLD and peak 

flow of about 85 MLD. The incoming sewage 

characteristics are as follows: 

 

1. pH – 6.5 to 8.0 

2. Suspended solids < 360 mg / lit 

3. BOD < 350 mg / lit 

4. COD < 650 mg / lit 

5. Oil and Grease < 10 – 20 mg / lit 

 

V. TREATMENT PROCESS 

 

A typical arrangement of a UASB type treatment 

plant for municipal sewage would be as follows: 

1. Initial pumping to wet well. 

2. Screening, Degritting and division of flow 

3. Main UASB reactor  

4. Gas collection and Conveyance 

5. Post treatment facility 

6. Sludge treatment 

  

As shown in figure-2 the sewage enters the 

treatment plant through a main sewer and is collected 

in the wet well and pumped to inlet screen chamber. 

The sewage flows through the mechanical bar screens 

whereby the floating solids, plastic bags, rags etc shall 

be removed through a belt conveyor into a trolley 

stationed beneath. After screening the sewage is passed 

through detritus tank where grit particles are separated 

by gravity and removed.  

 

The sewage then flows through parshall flume to 

division box -1 and from this to 4 sub-division boxes. 

From each sub-division box sewage is distributed to 3 

distribution boxes. From each distribution box the 

sewage flows to 6 FPR feed boxes. Thus each UASB 

reactor shall be fed by 2 distribution boxes and 12 feed 

boxes. From each feed box 10 nos of HDPE pipes feed 

the sewage to the bottom of the reactor. The sludge 

from this sewage settles at the bottom of the reactor 

and forms a sludge blanket which carries out the BOD 

and COD reduction of sewage. 

 

The sewage passes upward through this sludge 

blanket and the organic matter and solids present in 

this sewage are decomposed and reduced anaerobically 

by the bacteria present in this sludge blanked and bio-

gas is formed. Due to long retention time, solids are 

degraded and also a large fraction of organic matter is 

digested by the anaerobic bacteria resulting in 

formation of bio-gas which contains mainly (70 – 80 

%) Methane CH4 and some minimal percentage of 

CO2, N2, H2O and H2S. 

 

VI. POST TREATMENT: 

About 70 to 80% reduction in the BOD may 

be adequate to meet the effluent discharge standards 

however some form of post treatment is generally 

required after UASB treatment to destroy the 

anaerobicity and aerate the effluent, to drive off the 

odorous gases and catch any solids carry over that may 

occur occasionally. This consists of an extended type 

aeration activated sludge process. In this phase the 

treated effluent from UASB is brought into contact 

with a mixed microbial population in the form of a 

flocculent suspension in an aerated and agitated 

suspension. The microbes are thoroughly mixed with 

the organic matter so that they grow and stabilize the 

remaining organic matter.  

 

As the microbial organisms grow they 

coalesce together to from an active mass of microbial 

floc called activated sludge. The mixture of this 

activated sludge along with the wastewater known as 

mixed liquor flows to secondary clarifier where the 

removal of microbes as well as organic matter takes 

place in the form of sludge by sedimentation. A portion 

of this settled sludge is however returned to the 

aeration tank to maintain the food to micros ratio in the 

aeration tank. The final treated effluent from the 

secondary clarifier is discharged to natural course of 

stream after verification that it meets the IS standards 

of disposal for wastewater. 

 

The sludge produced in the UASB and 

Activated Sludge process system is taken to sludge 



 

 ISSN (Online) 2456-1290 

 International Journal of Engineering Research in Mechanical and Civil Engineering  

(IJERMCE) 

 Vol 1, Issue 6, October 2016 

 

 

 All Rights Reserved © 2016 IJERMCE                        42                   

 

thickener for thickening and reduction in volume and 

further transferred to sludge drying beds. After drying 

the solid cake is used as manure for agriculture. 

 

The characteristics of final effluent sent for disposal 

to river are as follows: 

 

1. pH – 6.5 to 8.0 

2. Suspended solids < 20 mg / lit 

3. BOD < 20 mg / lit 

4. COD < 100 mg / lit 

5. Oil and Grease < 2 mg / lit 

 

VII.PERFORMANCE EVALUATION 

 

Samples were taken from the sewage 

treatment plant from the following three sampling 

points and analysis was done for basic parameters 

including pH, TSS, BOD and COD.  

 

Sampling point 1 : From inlet chamber (Raw 

sewage) 

Sampling point 2 : From UASB outlet 

(Sewage after UASB treatment) 

Sampling point 3 : From outlet of secondary 

clarifier. (Final treated effluent for disposal) 

 

The variations in pH, TSS, BOD and COD along the 

three sampling points are shown in the graphs below: 

 

 
 

Figure:3 Variation in pH 

 

 
Figure:4 Variation in TSS 

 

 
Figure: 5 Variation in BOD 

 

 
Figure: 6 Variation in BOD 

 

 
 

Figure:7 Overall reductionin TSS, BOD & COD 

6.5

7

7.5

8

1
5

-…

1
6

-…

1
7

-…

1
8

-…

1
9

-…

2
0

-…

2
1

-…

VARIATION IN PH

Raw 
sewag
e pH

0

200

400

1
5

-…

1
6

-…

1
7

-…

1
8

-…

1
9

-…

2
0

-…

2
1

-…

VARIATION IN TSS

Raw 
sewage 
TSS

0

100

200

300

1
5

-…

1
6

-…

1
7

-…

1
8

-…

1
9

-…

2
0

-…

2
1

-…

VARIATION IN BOD

Raw 
sewage 
BOD

0

200

400

600

1
5

-…

1
6

-…

1
7

-…

1
8

-…

1
9

-…

2
0

-…

2
1

-…

VARIATION IN COD

Raw 
sewage 
COD

0

20

40

60

80

100

TSS BOD COD

57
67 65

80
71

63

92 90 87
OVERALL REDUCTION

Sampling 
point 2 % 
Reductio
n ---



 

 ISSN (Online) 2456-1290 

 International Journal of Engineering Research in Mechanical and Civil Engineering  

(IJERMCE) 

 Vol 1, Issue 6, October 2016 

 

 

 All Rights Reserved © 2016 IJERMCE                        43                   

 

 

VIII. CONCLUSIONS 

 

A waste water treatment plant with Activated 

Sludge Process as biological treatment method has 

been considered for performance evaluation. The 

overall performance of the existing plant was 

satisfactory. The percentage reduction in TSS, BOD 

and COD after UASB treatment alone is 57, 67 and 65 

respectively. The percentage reduction in TSS, BOD 

and COD after post treatment is 80, 71 and 63 

respectively. The overall percentage reduction in TSS, 

BOD and COD after entire treatment cycle is 92, 90 

and 87 respectively. Therefore it can be concluded that 

the plant is working satisfactory and the individual 

units are also working well. 

 

REFERENCES 

 

[1] Kavita N. Choksi, Margi A. Sheth, Darshan 

Mehta, To evaluate the performance of Sewage 

Treatment Plant: A Case study, International 

Research Journal of Engineering and Technology, 

Volume: 02 Issue: 08 | Nov-2015. 

 

[2] Prachi N. Wakode, Sameer U. Sayyad, 

Performance Evaluation of 25MLD Sewage 

Treatment Plant (STP) at Kalyan, American 

Journal of Engineering Research, Volume-03, 

Issue-03, pp-310-316, 2014 

 

[3]  Kulbir Singh Nain, Arun Gupta and Megha Bedi, 

Performance Evaluation of Effluent Treatment 

Plant for Rice Industry: a Case study of Aggarwal 

Agro industry Ambala, Haryana, International 

Journal of Engineering Science and Innovative 

Technology (IJESIT) Volume 4, Issue 5, 

September 2015. 

 

[4]  Manoj H. Mota, Shashiraj S. Chougule, Yogesh S 

Vatkar, Performance Evaluation of Urban Water 

Treatment Plant, International Journal of Science 

and Research, Volume 4 Issue 4, April 2015 

 

[5] E. Awuah & K. A. Abrokwa 2008, Performance 

evaluation of the USAB sewage treatment plant at 

James Town (Mudor), Accra, 33rd WEDC 

International Conference, Accra, Ghana.  

 

[6]  Al-Zboon, Kamel and Al-Ananzeh, Nada (August 

2008), Performance of wastewater treatment plants 

in Jordan and suitability for reuse, African Journal 

of Biotechnology Vol. 7 (15), pp. 2621-2629.  

 

 

 


